1500cc - Inlet manifold, Air Filter Assembly & Heatshield

!

01. RKC723 - INLET MANIFOLD

RKC723 - INLET MANIFOLD

Quantity required - 1

02. ADP210 - PLUG

ADP210 - BLANKING PLUG

Quantity required - 1

03. AAA836 - FIBRE WASHER

AAA836 - FIBRE WASHER

Quantity required - 1

04. DS2512 - ROLL PIN - 1/4 X 3/4"

DS2512 - ROLL PIN - 1/4 X 3/4

Quantity required - 2

05. UKC2992 - GASKET

UKC2992 - CARB TO HEATSHIELD & HEATSHIELD TO MANIFOLD - GASKET

For original heatshield

Quantity required - 4

06. UKC8372 - HEATSHIELD

UKC8372 - HEATSHIELD - Upto mid 1977 - Does not require gaskets

Original Part Number - CHA501

Quantity required - 1

06a. UKC8372SS - HEATSHIELD - STAINLESS

UKC8372SS - STAINLESS STEEL HEATSHIELD - From mid 1977

Quantity required - 1

07. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Quantity required - 1

08. SH505101 - SCREW - 5/16 X 1 1/4 UNC

SH505101 - CARBURETTOR & HEATSHIELD TO MANIFOLD - SCREW - 5/16 X 1 1/4 UNC

Quantity required - 4

09. SH604041 - SCREW - 1/4 X 1/2 UNF

SH604041 - SCREW - 1/4 X 1/2 UNF

Quantity required - 1

10. GHF331 - SPRING WASHER - 1/4

GHF331 - SPRING WASHER - 1/4

Quantity required - 1

11. GHF300 - WASHER - 1/4 X 1/2 OD

GHF300 - WASHER - 1/4 X 1/2 OD

Quantity required - 1

12. 12G2125 - GASKET

12G2125 - GASKET

Quantity required - 4

nla2-j

13. TKC1570 - AIR BOX ASSEMBLY - NLA

TKC1570 - AIR BOX ASSEMBLY - NO LONGER AVAILABLE

Upto late 1978

nla2-j

13a. RKC4165 - AIR BOX ASSEMBLY - NLA

RKC4165 - AIR BOX ASSEMBLY - NO LONGER AVAILABLE

From late 1978

14. 141648 - SEAL

141648 - AIR FILTER SEAL

Quantity required - 1

15. GFE1063 - AIR FILTER

GFE1063 - AIR FILTER

Quantity required - 2

16. BH505181 - BOLT - 5/16 X 2 1/4 UNC

BH505181 - AIR BOX TO CARBURETTOR BOLT - 5/16 X 2 1/4 UNC

Quantity required - 4

17. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Quantity required - 4

18. 623313 - CLIP - PLASTIC

623313 - PIPE CLIP - PLASTIC - For Air box TKC1570

Quantity required - 1

00w-j

18a. 626960 - CLIP - NLA

626960 - PIPE CLIP - For air box - RKC4165 - NO LONGER AVAILABLE

19. 616012 - AIR HOSE

616012 - AIR HOSE - 23.5"

Quantity required - 2

20. 603185 - CLIP

603185 - HOSE TO FRONT PANEL CLIP

Quantity required - 2

21. GHF300 - WASHER - 1/4 X 1/2 OD

GHF300 - WASHER - 1/4 X 1/2 OD

Quantity required - 1

22. GHF331 - SPRING WASHER - 1/4

GHF331 - SPRING WASHER - 1/4

Quantity required - 1

nla2-j

23. BHH1719 - SCREW - NLA

BHH1719 - HOSE CLIP TO FRONT PANEL PLATFORM - SCREW - NO LONGER AVAILABLE